AVSPARE.COM
parts catalog

111-4263 LINES GP-PILOT S/N 8ZM332-UP PART OF 107-4735 HYDRAULIC AR AN ATTACHMENT IT14G INTEGRATED TOOLCARRIER




HYDRAULIC SYSTEM

LINES GP-PILOT
 
#SEBP31260470
 

111-4263: LINES GP-PILOT

111-4263 LINES GP-PILOT
S/N 8ZM332-UP
PART OF 107-4735 HYDRAULIC AR
AN ATTACHMENT
i00557611 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7K-3971 [2] TAG-IDENTIFICATION (LETTER, NUMBER L1)  
2. 7K-3972 [2] TAG-IDENTIFICATION (LETTER, NUMBER L2)  
3. 7K-3974 [2] TAG-IDENTIFICATION (LETTER, NUMBER T1)  
4. 7K-3975 [1] TAG-IDENTIFICATION (LETTER, NUMBER T2)  
5. 9T-3096 [1] VALVE GP-CHECK (PILOT)  
6. 112-9434 I [1] HOSE AS  
7. 112-9435 [1] TUBE AS  
8. 112-9436 [1] TUBE AS  
9. 112-9437 [1] BLOCK  
10. 112-9438 [1] TUBE AS  
11. 112-9443 I [3] HOSE AS  
12. 112-9444 I [1] HOSE AS  
13. 112-9445 I [1] HOSE AS  
14. 112-9446 [1] BRACKET AS  
15. 112-9449 [10] BLOCK  
16. 112-9450 [5] PLATE  
17. 113-1050 Y [1] ACCUMULATOR GP-PILOT OIL (CHARGED)  
18. 115-9497 [1] BRACKET AS  
19. 115-9498 [1] BRACKET AS  
20. 115-9499 [2] BRACKET AS  
21. 115-9500 I [1] HOSE AS  
22. 118-1034 I [1] HOSE AS  
23. 118-1044 I [1] HOSE AS  
24. 138-3798 I [1] HOSE AS  
25. 160-7627 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  122-2340 [1] CONNECTOR  
26. 104-3173 [2] CLIP  
27. 148-8309 [1] ADAPTER AS  
  2P-8421 [1] ADAPTER-O-RING  
  3D-2824 [1] SEAL-O-RING  
28. 148-8313 [1] ADAPTER AS  
  3K-0360 [1] SEAL-O-RING  
  5P-6944 [1] ADAPTER  
29. 148-8321 [2] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8C-0564 [1] CONNECTOR  
30. 148-8336 [5] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
31. 148-8367 [1] ELBOW AS  
  6V-8397 [1] SEAL-O-RING  
  6V-9850 [1] ELBOW  
32. 148-8378 [2] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
33. 148-8439 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  6V-8774 [1] TEE  
34. 148-8458 [2] UNION AS  
    (EACH INCLUDES)
  6V-8397 [2] SEAL-O-RING  
  6V-9807 [1] UNION  
35. 150-3056 [2] TEE AS  
    (EACH INCLUDES)
  6V-8397 [3] SEAL-O-RING  
  6V-8788 [1] TEE  
36. 150-4044 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8T-1779 [1] CONNECTOR  
37. 2P-0449 [1] CLIP  
38. 3J-1907 [2] SEAL-O-RING  
39. 5P-9297 [5] CLIP (LOOP)  
40. 6V-8397 [2] SEAL-O-RING  
41. 6V-9829 [2] CAP (ORFS)(PILOT LINE)  
42. 8T-4121 [21] WASHER-HARD (11X21X2.5-MM THK)  
43. 8T-4137 M [14] BOLT (M10X1.5X20-MM)  
44. 8T-4185 M [5] BOLT (M10X1.5X50-MM)  
45. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260471
 

111-4264: LINES GP-PILOT

111-4264 LINES GP-PILOT
S/N 8ZM332-UP; 1WN660-UP
3RD FUNCTION
PART OF 111-7549, 113-4164 HYDRAULIC AR-3 VALVE
AN ATTACHMENT
i00557612 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4V-9798 [2] TAG-IDENTIFICATION (LETTER, NUMBER C2)  
2. 4V-9799 [2] TAG-IDENTIFICATION (LETTER, NUMBER C1)  
3. 5P-5148 [1] STRAP-CABLE  
4. 7K-3971 [2] TAG-IDENTIFICATION (LETTER, NUMBER L1)  
5. 7K-3972 [2] TAG-IDENTIFICATION (LETTER, NUMBER L2)  
6. 7K-3974 [2] TAG-IDENTIFICATION (LETTER, NUMBER T1)  
7. 7K-3975 [2] TAG-IDENTIFICATION (LETTER, NUMBER T2)  
8. 9T-3096 [1] VALVE GP-CHECK (PILOT)  
9. 104-3173 [2] CLIP  
10. 112-9434 I [1] HOSE AS  
11. 112-9435 [1] TUBE AS  
12. 112-9436 [1] TUBE AS  
13. 112-9437 [3] BLOCK  
14. 112-9438 [1] TUBE AS  
15. 112-9441 I [3] HOSE AS  
16. 112-9443 I [5] HOSE AS  
17. 112-9444 I [1] HOSE AS  
18. 112-9445 I [2] HOSE AS  
19. 112-9446 [1] BRACKET AS  
20. 112-9449 [12] BLOCK  
21. 112-9450 [6] PLATE  
22. 113-1050 Y [1] ACCUMULATOR GP-PILOT OIL (CHARGED)  
23. 115-9497 [1] BRACKET AS  
24. 115-9498 [1] BRACKET AS  
25. 115-9499 [2] BRACKET AS  
26. 115-9500 I [1] HOSE AS  
27. 118-1034 I [1] HOSE AS  
28. 118-1035 I [1] HOSE AS  
29. 118-1044 I [1] HOSE AS  
30. 148-8458 C [1] UNION AS  
  6V-8397 [2] SEAL-O-RING  
  6V-9807 [1] UNION  
31. 160-7627 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  122-2340 [1] CONNECTOR  
32. 148-8309 C [1] ADAPTER AS  
  2P-8421 [1] ADAPTER-O-RING  
  3D-2824 [1] SEAL-O-RING  
33. 148-8313 C [1] ADAPTER AS  
  3K-0360 [1] SEAL-O-RING  
  5P-6944 [1] ADAPTER  
34. 148-8318 C [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8634 [1] CONNECTOR  
35. 148-8321 C [2] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8C-0564 [1] CONNECTOR  
36. 148-8336 C [9] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
37. 148-8367 C [1] ELBOW AS  
  6V-8397 [1] SEAL-O-RING  
  6V-9850 [1] ELBOW  
38. 148-8378 C [3] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
39. 148-8439 C [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  6V-8774 [1] TEE  
40. 150-3056 C [4] TEE AS  
    (EACH INCLUDES)
  6V-8397 [3] SEAL-O-RING  
  6V-8788 [1] TEE  
41. 150-4044 C [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8T-1779 [1] CONNECTOR  
42. 2P-0449 [1] CLIP  
43. 3J-1907 [1] SEAL-O-RING  
44. 5P-9297 [5] CLIP (LOOP)  
45. 6V-8397 [2] SEAL-O-RING  
46. 6V-9829 [2] CAP (ORFS)  
    (EACH INCLUDES)
  6V-9355 [1] PLUG  
47. 8T-4121 [22] WASHER-HARD (11X21X2.5-MM THK)  
48. 8T-4137 M [14] BOLT (M10X1.5X20-MM)  
49. 8T-4185 M [3] BOLT (M10X1.5X50-MM)  
50. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
51. 8T-5005 M [3] BOLT (M10X1.5X70-MM)  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260472
 

111-4266: LINES GP-PILOT

111-4266 LINES GP-PILOT
S/N 8ZM332-UP; 1WN660-1818
PART OF 111-7776 HYDRAULIC AR-4 VALVE
AN ATTACHMENT
i00557613 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4V-9798 [2] TAG-IDENTIFICATION (LETTER, NUMBER C2)  
2. 4V-9799 [2] TAG-IDENTIFICATION (LETTER, NUMBER C1)  
3. 5P-5148 [1] STRAP-CABLE  
4. 7K-3971 [2] TAG-IDENTIFICATION (LETTER, NUMBER L1)  
5. 7K-3972 [2] TAG-IDENTIFICATION (LETTER, NUMBER L2)  
6. 7K-3974 [2] TAG-IDENTIFICATION (LETTER, NUMBER T1)  
7. 7K-3975 [2] TAG-IDENTIFICATION (LETTER, NUMBER T2)  
8. 9F-6188 [2] TAG-IDENTIFICATION (A2)  
9. 9T-3096 [1] VALVE GP-CHECK (PILOT)  
10. 104-3173 [2] CLIP  
11. 112-9434 I [1] HOSE AS  
12. 112-9435 [1] TUBE AS  
13. 112-9436 [1] TUBE AS  
14. 112-9437 [6] BLOCK  
15. 112-9438 [1] TUBE AS  
16. 112-9441 I [3] HOSE AS  
17. 112-9443 I [7] HOSE AS  
18. 112-9444 I [1] HOSE AS  
19. 112-9445 I [1] HOSE AS  
20. 112-9446 [1] BRACKET AS  
21. 112-9449 [12] BLOCK  
22. 112-9450 [6] PLATE  
23. 113-1050 Y [1] ACCUMULATOR GP-PILOT OIL (CHARGED)  
24. 115-9497 [1] BRACKET AS  
25. 115-9498 [1] BRACKET AS  
26. 115-9499 [2] BRACKET AS  
27. 115-9500 I [1] HOSE AS  
28. 118-1034 I [1] HOSE AS  
29. 118-1035 I [1] HOSE AS  
30. 118-1044 I [1] HOSE AS  
31. 148-8458 [1] UNION AS  
  6V-8397 [2] SEAL-O-RING  
  6V-9807 [1] UNION  
32. 160-7627 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  122-2340 [1] CONNECTOR  
33. 148-8309 [1] ADAPTER AS  
  2P-8421 [1] ADAPTER-O-RING  
  3D-2824 [1] SEAL-O-RING  
34. 148-8313 [1] ADAPTER AS  
  3K-0360 [1] SEAL-O-RING  
  5P-6944 [1] ADAPTER  
35. 148-8318 [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8634 [1] CONNECTOR  
36. 148-8321 [2] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8C-0564 [1] CONNECTOR  
37. 148-8336 [13] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
38. 148-8367 [1] ELBOW AS  
  6V-8397 [1] SEAL-O-RING  
  6V-9850 [1] ELBOW  
39. 148-8378 [3] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
40. 148-8439 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  6V-8774 [1] TEE  
41. 150-3056 [4] TEE AS  
    (EACH INCLUDES)
  6V-8397 [3] SEAL-O-RING  
  6V-8788 [1] TEE  
42. 150-4044 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8T-1779 [1] CONNECTOR  
43. 2P-0449 [1] CLIP  
44. 3J-1907 [1] SEAL-O-RING  
45. 5P-9297 [5] CLIP (LOOP)  
46. 6V-8397 [2] SEAL-O-RING  
47. 6V-9829 [2] CAP (ORFS)(PILOT LINE)  
    (EACH INCLUDES)
  6V-9355 [1] PLUG  
48. 8T-4121 [22] WASHER-HARD (11X21X2.5-MM THK)  
49. 8T-4137 M [14] BOLT (M10X1.5X20-MM)  
50. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
51. 8T-5005 M [6] BOLT (M10X1.5X70-MM)  
52. 9F-6189 [2] TAG-IDENTIFICATION (A1)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260473
 

173-1736: LINES GP-PILOT

173-1736 LINES GP-PILOT
S/N 1WN660-UP
PART OF 188-9836 HYDRAULIC AR-2 VALVE
AN ATTACHMENT
i01323663 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 5P-5148 [1] STRAP-CABLE  
2. 8T-5005 M [1] BOLT (M10X1.5X70-MM)  
3. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
4. 8T-4185 M [4] BOLT (M10X1.5X50-MM)  
5. 8T-4137 M [14] BOLT (M10X1.5X20-MM)  
6. 9T-3096 [1] VALVE GP-CHECK (PILOT)  
7. 104-3173 [2] CLIP  
8. 112-9434 I [1] HOSE AS  
9. 112-9435 [1] TUBE AS  
10. 112-9436 [1] TUBE AS  
11. 112-9437 [1] BLOCK  
12. 112-9438 [1] TUBE AS  
13. 112-9445 I [1] HOSE AS  
14. 112-9446 [1] BRACKET AS  
15. 112-9449 [10] BLOCK  
16. 112-9450 [5] PLATE  
17. 113-1050 Y [1] ACCUMULATOR GP-PILOT OIL (CHARGED)  
18. 115-9497 [1] BRACKET AS  
19. 115-9498 [1] BRACKET AS  
20. 115-9499 [2] BRACKET AS  
21. 115-9500 I [1] HOSE AS  
22. 146-0108 I [1] HOSE AS  
23. 148-8458 [1] UNION AS  
  6V-8397 [2] SEAL-O-RING  
  6V-9807 [1] UNION  
24. 173-1739 I [3] HOSE AS  
25. 173-1740 I [1] HOSE AS  
26. 173-1741 I [1] HOSE AS  
27. 148-8309 [1] ADAPTER AS  
  2P-8421 [1] ADAPTER-O-RING  
  3D-2824 [1] SEAL-O-RING  
28. 148-8313 [1] ADAPTER AS  
  3K-0360 [1] SEAL-O-RING  
  5P-6944 [1] ADAPTER  
29. 148-8321 [4] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8C-0564 [1] CONNECTOR  
30. 148-8336 [5] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
31. 148-8378 [2] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
32. 148-8439 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  6V-8774 [1] TEE  
33. 150-3056 [2] TEE AS  
    (EACH INCLUDES)
  6V-8397 [3] SEAL-O-RING  
  6V-8788 [1] TEE  
34. 2P-0449 [1] CLIP  
35. 3J-1907 [1] SEAL-O-RING  
36. 5P-9297 [5] CLIP (LOOP)  
37. 6V-8397 [2] SEAL-O-RING  
38. 6V-9829 [1] CAP (ORFS)  
39. 8T-4121 [21] WASHER-HARD (11X21X2.5-MM THK)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260474
 

173-1737: LINES GP-PILOT

173-1737 LINES GP-PILOT
S/N 8ZM332-UP; 1WN1819-UP
PART OF 113-4164 HYDRAULIC AR-3 VALVE
AN ATTACHMENT
i01323671 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-5005 M [3] BOLT (M10X1.5X70-MM)  
2. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
3. 5P-5148 [1] STRAP-CABLE  
4. 8T-4185 M [3] BOLT (M10X1.5X50-MM)  
5. 8T-4137 M [14] BOLT (M10X1.5X20-MM)  
6. 8T-4121 [22] WASHER-HARD (11X21X2.5-MM THK)  
7. 6V-9829 [1] CAP (ORFS)  
8. 9T-3096 [1] VALVE GP-CHECK (PILOT)  
9. 104-3173 [2] CLIP  
10. 112-9434 I [1] HOSE AS  
11. 112-9435 [1] TUBE AS  
12. 112-9436 [1] TUBE AS  
13. 112-9437 [3] BLOCK  
14. 112-9438 [1] TUBE AS  
15. 112-9445 I [1] HOSE AS  
16. 112-9446 [1] BRACKET AS  
17. 112-9449 [12] BLOCK  
18. 112-9450 [6] PLATE  
19. 113-1050 Y [1] ACCUMULATOR GP-PILOT OIL (CHARGED)  
20. 115-9497 [1] BRACKET AS  
21. 115-9498 [1] BRACKET AS  
22. 115-9499 [2] BRACKET AS  
23. 115-9500 I [1] HOSE AS  
24. 146-0108 I [1] HOSE AS  
25. 148-8458 [1] UNION AS  
  6V-8397 [2] SEAL-O-RING  
  6V-9807 [1] UNION  
26. 173-1739 I [5] HOSE AS  
27. 173-1740 I [1] HOSE AS  
28. 173-1741 I [1] HOSE AS  
29. 148-8309 [1] ADAPTER AS  
  2P-8421 [1] ADAPTER-O-RING  
  3D-2824 [1] SEAL-O-RING  
30. 148-8313 [1] ADAPTER AS  
  3K-0360 [1] SEAL-O-RING  
  5P-6944 [1] ADAPTER  
31. 148-8321 [4] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8C-0564 [1] CONNECTOR  
32. 148-8336 [9] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
33. 148-8378 [2] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
34. 148-8439 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  6V-8774 [1] TEE  
35. 150-3056 [2] TEE AS  
    (EACH INCLUDES)
  6V-8397 [3] SEAL-O-RING  
  6V-8788 [1] TEE  
36. 2P-0449 [1] CLIP  
37. 3J-1907 [1] SEAL-O-RING  
38. 5P-9297 [5] CLIP (LOOP)  
39. 6V-8397 [2] SEAL-O-RING  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260475
 

173-1738: LINES GP-PILOT

173-1738 LINES GP-PILOT
S/N 8ZM332-UP; 1WN1819-UP
PART OF 111-7776 HYDRAULIC AR-4 VALVE
AN ATTACHMENT
i01323678 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-5005 M [6] BOLT (M10X1.5X70-MM)  
2. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
3. 5P-5148 [1] STRAP-CABLE  
4. 8T-4137 M [14] BOLT (M10X1.5X20-MM)  
5. 8T-4121 [22] WASHER-HARD (11X21X2.5-MM THK)  
6. 6V-9829 [1] CAP (ORFS)  
7. 6V-8397 [2] SEAL-O-RING  
8. 5P-9297 [5] CLIP (LOOP)  
9. 3J-1907 [1] SEAL-O-RING  
10. 9T-3096 [1] VALVE GP-CHECK (PILOT)  
11. 104-3173 [2] CLIP  
12. 112-9434 I [1] HOSE AS  
13. 112-9435 [1] TUBE AS  
14. 112-9436 [1] TUBE AS  
15. 112-9437 [6] BLOCK  
16. 112-9438 [1] TUBE AS  
17. 112-9445 I [1] HOSE AS  
18. 112-9446 [1] BRACKET AS  
19. 112-9449 [12] BLOCK  
20. 112-9450 [6] PLATE  
21. 113-1050 Y [1] ACCUMULATOR GP-PILOT OIL (CHARGED)  
22. 115-9497 [1] BRACKET AS  
23. 115-9498 [1] BRACKET AS  
24. 115-9499 [2] BRACKET AS  
25. 115-9500 I [1] HOSE AS  
26. 146-0108 I [1] HOSE AS  
27. 148-8458 [1] UNION AS  
  6V-8397 [2] SEAL-O-RING  
  6V-9807 [1] UNION  
28. 173-1739 I [7] HOSE AS  
29. 173-1740 I [1] HOSE AS  
30. 173-1741 I [1] HOSE AS  
31. 148-8309 [1] ADAPTER AS  
  2P-8421 [1] ADAPTER-O-RING  
  3D-2824 [1] SEAL-O-RING  
32. 148-8313 [1] ADAPTER AS  
  3K-0360 [1] SEAL-O-RING  
  5P-6944 [1] ADAPTER  
33. 148-8321 [4] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8C-0564 [1] CONNECTOR  
34. 148-8336 [13] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
35. 148-8378 [2] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
36. 148-8439 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  6V-8774 [1] TEE  
37. 150-3056 [2] TEE AS  
    (EACH INCLUDES)
  6V-8397 [3] SEAL-O-RING  
  6V-8788 [1] TEE  
38. 2P-0449 [1] CLIP  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260476
 

111-7480: LINES GP-PUMP

111-7480 LINES GP-PUMP
S/N 8ZM332-UP; 1WN660-UP
PART OF 107-4820 HYDRAULIC AR
i00482868 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4J-0522 [1] SEAL-O-RING  
2. 8T-4983 [4] CLAMP-HOSE  
3. 111-7491 [1] BRACKET AS  
4. 112-5121 [1] TUBE AS  
5. 113-6366 I [1] HOSE AS  
6. 113-6367 I [1] HOSE AS  
7. 119-8451 [1] TUBE AS  
8. 119-8452 [1] TUBE AS  
9. 120-7715 I [1] HOSE AS  
10. 120-7716 I [1] HOSE AS  
11. 120-7717 [1] TUBE AS  
12. 120-7718 [1] TUBE AS  
13. 121-0428 [1] TUBE AS  
14. 121-1346 [1] HOSE  
15. 121-1347 [1] HOSE  
16. 128-2433 [1] TUBE AS  
17. 128-2434 I [1] HOSE AS  
18. 152-1099 [1] TUBE AS  
19. 152-1106 EI HOSE AS (500-CM)  
20. 148-8335 [2] CONNECTOR AS  
    (EACH INCLUDES)
  5K-9090 [1] SEAL-O-RING  
  6V-8635 [1] CONNECTOR  
  7M-8485 [1] SEAL-O-RING  
21. 148-8387 [1] ELBOW AS  
  6V-8400 [1] SEAL-O-RING  
  6V-9855 [1] ELBOW  
22. 148-8391 [1] ELBOW AS  
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  8T-8987 [1] ELBOW  
23. 4J-0520 [2] SEAL-O-RING  
24. 5G-3676 [2] GROMMET  
25. 5K-9090 [7] SEAL-O-RING  
26. 5P-7468 [3] CLIP (SLOT)  
27. 5P-7469 [3] CLIP (TAB)  
28. 5P-8444 [3] GROMMET (37-MM ID)  
29. 6V-7359 [2] GROMMET (25-MM ID, 37-MM OD)  
30. 6V-8400 [2] SEAL-O-RING  
31. 7D-1553 [1] CLIP  
32. 8S-0023 [1] CLIP (SLOT)  
33. 8S-0024 [1] CLIP (TAB)  
34. 8T-1889 [5] CLIP (SLOT)  
35. 8T-1890 [5] CLIP (TAB)  
36. 8T-1899 [2] CLIP (SLOT)  
37. 8T-1900 [2] CLIP (TAB)  
38. 8T-4121 [24] WASHER-HARD (11X21X2.5-MM THK)  
39. 8T-4133 M [1] NUT (M10X1.5-THD)  
40. 8T-4136 M [7] BOLT (M10X1.5X25-MM)  
41. 8T-4137 M [1] BOLT (M10X1.5X20-MM)  
42. 8T-4186 M [4] BOLT (M10X1.5X40-MM)  
43. 8T-9515 M [8] BOLT-SOCKET HEAD (M10X1.5X40-MM)  
44. 8T-3425 D CHANNEL-TRIM (0.5-M)  
45. 6V-9746 [1] SEAL-O-RING  
46. 8T-4195 M [3] BOLT (M10X1.5X30-MM)  
  D   ORDER BY THE METER
  E   ORDER BY THE CENTIMETER
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31260477
 

148-2577: LINES GP-PUMP

148-2577 LINES GP-PUMP
S/N 8ZM332-UP; 1WN660-UP
PART OF 107-4820 HYDRAULIC AR
i01315124 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 112-5121 [1] TUBE AS  
2. 113-6367 I [1] HOSE AS  
3. 120-7717 [1] TUBE AS  
4. 128-2433 [1] TUBE AS  
5. 128-2434 I [1] HOSE AS  
6. 148-6989 [1] TUBE AS  
7. 163-4525 I [1] HOSE AS  
8. 175-6475 [1] TUBE AS  
9. 175-6476 I [1] HOSE AS  
10. 175-6478 I [1] HOSE AS  
11. 175-6480 I [2] HOSE AS  
12. 148-8323 [1] CONNECTOR AS  
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  6V-9875 [1] CONNECTOR  
13. 148-8334 [1] CONNECTOR AS  
  2S-4078 [1] SEAL-O-RING  
  6V-8400 [1] SEAL-O-RING  
  8T-3611 [1] CONNECTOR  
14. 148-8335 [2] CONNECTOR AS  
    (EACH INCLUDES)
  5K-9090 [1] SEAL-O-RING  
  6V-8635 [1] CONNECTOR  
  7M-8485 [1] SEAL-O-RING  
15. 148-8387 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-8400 [1] SEAL-O-RING  
  6V-9855 [1] ELBOW  
16. 163-1057 [1] TEE AS  
  6V-8400 [2] SEAL-O-RING  
  7X-2429 [1] TEE-SWIVEL  
17. 164-4058 [1] REDUCER AS  
  5K-9090 [1] SEAL-O-RING  
  6V-8948 [1] REDUCER  
18. 4J-0520 [1] SEAL-O-RING  
19. 4J-0522 [1] SEAL-O-RING  
20. 4J-5267 [2] SEAL-O-RING  
21. 5G-3676 [4] GROMMET  
22. 5K-9090 [2] SEAL-O-RING  
23. 5P-7466 [2] CLIP (SLOT)  
24. 5P-7467 [2] CLIP (TAB)  
25. 5P-7468 [1] CLIP (SLOT)  
26. 5P-7469 [1] CLIP (TAB)  
27. 5P-8112 [2] GROMMET  
28. 5P-8444 [1] GROMMET (37-MM ID)  
29. 6V-8400 [3] SEAL-O-RING  
30. 6V-9746 [3] SEAL-O-RING  
31. 8C-3205 [4] FLANGE-HALF  
32. 8T-1889 [5] CLIP (SLOT)  
33. 8T-1890 [5] CLIP (TAB)  
34. 8T-4121 [19] WASHER-HARD (11X21X2.5-MM THK)  
35. 8T-4133 M [1] NUT (M10X1.5-THD)  
36. 8T-4136 M [4] BOLT (M10X1.5X25-MM)  
37. 8T-4137 M [1] BOLT (M10X1.5X20-MM)  
38. 8T-4186 M [4] BOLT (M10X1.5X40-MM)  
39. 8T-4195 M [3] BOLT (M10X1.5X30-MM)  
40. 8T-4196 M [8] BOLT (M10X1.5X35-MM)  
41. 8T-3425 D CHANNEL-TRIM (0.4-M)  
41A. 8T-3425 D CHANNEL-TRIM (0.2-M)  
  D   ORDER BY THE METER
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31260478
 

107-4765: LINES GP-RIDE CONTROL

107-4765 LINES GP-RIDE CONTROL
S/N 8ZM332-UP; 1WN660-UP
PART OF 107-4835 CONTROL AR-LOAD
AN ATTACHMENT
i00471177 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  8T-4191 M [2] BOLT (M10X1.5X16-MM)  
  8T-4172 M [8] BOLT (M10X1.5X80-MM)  
  118-2231 [2] BRACKET AS  
  118-2232 [2] BRACKET AS  
  095-1396 [8] CLAMP-HOSE  
  2P-0449 [2] CLIP  
  4B-9302 [2] CLIP  
  4P-7581 [2] CLIP (LADDER)  
  7B-1597 [2] CLIP  
  148-8367 [3] ELBOW AS  
  6V-8397 [3] SEAL-O-RING  
  6V-9850 [3] ELBOW  
  148-8378 [4] ELBOW AS  
  3J-1907 [4] SEAL-O-RING  
  6V-8397 [4] SEAL-O-RING  
  6V-8724 [4] ELBOW  
  118-2230 [1] HARNESS AS  
  118-2388 I [2] HOSE AS  
  122-4749 I [1] HOSE AS  
  122-5935 I [1] HOSE AS  
  122-5936 I [2] HOSE AS  
  6V-9168 [1] NUT (11/16-16-THD)  
  8T-4133 M [4] NUT (M10X1.5-THD)  
  179-1469 [1] PLATE  
  158-5089 [1] RELAY AS (24-VOLT)  
  6V-8397 [4] SEAL-O-RING  
  7K-1181 [17] STRAP-CABLE  
  106-8704 [1] SUPPRESSOR AS-ARC  
  102-8802 [1] KIT-RECEPTACLE (2-PIN)  
    (KIT INCLUDES RECEPTACLE AS & WEDGE)
  3E-3365 [1] WEDGE-RECEPTACLE LOCK (2-PIN)  
  186-3735 [1] PIN-CONNECTOR (16-GA TO 18-GA)  
  107-6067 [1] SWITCH AS  
  111-7899 [1] GASKET  
  150-3056 [1] TEE AS  
  6V-8397 [3] SEAL-O-RING  
  6V-8788 [1] TEE  
  150-4034 [1] TEE AS  
  6V-8397 [3] SEAL-O-RING  
  8T-0379 [1] TEE-BULKHEAD  
  148-8433 [2] TEE AS  
  6V-8397 [4] SEAL-O-RING  
  6V-9836 [2] TEE-SWIVEL  
  132-4256 [1] TUBE AS  
  132-4257 [1] TUBE AS  
  118-2229 Y [2] VALVE GP-LOAD CONTROL  
  118-8993 Y [2] VALVE GP-LOAD CONTROL  
  8T-4121 [14] WASHER-HARD (11X21X2.5-MM THK)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260479
 

107-4765: LINES GP-RIDE CONTROL

107-4765 LINES GP-RIDE CONTROL
S/N 8ZM332-UP
PART OF 107-4835 CONTROL AR-LOAD
AN ATTACHMENT
i01614692 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 106-8704 [1] SUPPRESSOR AS-ARC  
  102-8802 [1] KIT-RECEPTACLE (2-PIN)  
    (KIT SERVICES RECEPTACLE AS & WEDGE)
  3E-3365 [1] WEDGE-RECEPTACLE LOCK (2-PIN)  
  186-3735 [1] PIN-CONNECTOR (16-GA TO 18-GA)  
2. 107-6067 [1] SWITCH AS  
  111-7899 [1] GASKET  
3. 118-2229 Y [2] VALVE GP-LOAD CONTROL  
4. 118-2230 [1] HARNESS AS  
  102-8802 [4] KIT-RECEPTACLE (2-PIN)  
    (KIT SERVICES RECEPTACLE AS & WEDGE)
5. 118-2231 [2] BRACKET AS  
6. 118-2232 [2] BRACKET AS  
7. 118-2388 I [2] HOSE AS  
8. 122-4749 I [1] HOSE AS  
9. 122-5935 I [1] HOSE AS  
10. 122-5936 I [2] HOSE AS  
11. 132-4256 [1] TUBE AS  
12. 132-4257 [1] TUBE AS  
13. 158-5089 [1] RELAY AS (24-VOLT)  
14. 179-1469 [1] PLATE  
15. 193-0227 I [2] HOSE AS  
16. 193-0231 [1] PLATE  
17. 194-6582 Y [2] VALVE GP-LOAD CONTROL  
18. 148-8367 [1] ELBOW AS  
  6V-8397 [1] SEAL-O-RING  
  6V-9850 [1] ELBOW  
19. 148-8369 [2] ELBOW AS  
    (EACH INCLUDES)
  3J-7354 [1] SEAL-O-RING  
  4J-5477 [1] SEAL-O-RING  
  6V-8628 [1] ELBOW  
20. 148-8378 [4] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
21. 148-8433 [2] TEE AS  
    (EACH INCLUDES)
  6V-8397 [2] SEAL-O-RING  
  6V-9836 [1] TEE-SWIVEL  
22. 150-3056 [1] TEE AS  
  6V-8397 [3] SEAL-O-RING  
  6V-8788 [1] TEE  
23. 150-4034 [2] TEE AS  
    (EACH INCLUDES)
  6V-8397 [3] SEAL-O-RING  
  8T-0379 [1] TEE-BULKHEAD  
24. 2P-0449 [2] CLIP  
25. 4P-7581 [2] CLIP (LADDER)  
26. 6V-8397 [2] SEAL-O-RING  
27. 6V-9168 [2] NUT (11/16-16-THD)  
28. 6V-9829 [1] CAP (ORFS)  
29. 7B-1597 [2] CLIP  
30. 7G-2950 [2] CLIP (SLOT)  
31. 7G-2951 [2] CLIP (TAB)  
32. 7K-1181 [14] STRAP-CABLE  
33. 8T-4121 [12] WASHER-HARD (11X21X2.5-MM THK)  
34. 8T-4133 M [4] NUT (M10X1.5-THD)  
35. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
36. 8T-4172 M [8] BOLT (M10X1.5X80-MM)  
37. 8T-4191 M [2] BOLT (M10X1.5X16-MM)  
38. 095-1396 [8] CLAMP-HOSE  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Information:

HYDRAULIC SYSTEM
LINES GP-PILOT
Technical Information Bulletin
The Flange Head on <NOBR>442-5593</NOBR> Coupling As May Have Been Manufactured Incorrectly {5057}
The Flange Head on 442-5593 Coupling As May Have Been Manufactured Incorrectly {5057}
Disassembly and Assembly
Pilot Accumulator - Remove and Install
IT14G Integrated Toolcarrier and 914G Wheel Loader Machine Systems

Caterpillar Parts SIS Catalog IT14G :

Truck sale:

 
On Request 
Caterpillar IT14G2, Construction
- Wheel Loaders
TOROMONT CAT
Canada
 
46,466 
Caterpillar IT14G2, Construction
- Wheel Loaders
TOROMONT CAT
Canada
 
46,466 
Caterpillar IT14G2, Construction
- Wheel Loaders
TOROMONT CAT
Canada
 
46,466 
Caterpillar IT14G2, Construction
- Wheel Loaders
TOROMONT CAT
Canada
 
 
Caterpillar IT14G2, Construction
- Wheel Loaders
BERGERAT MONNOYEUR S.A.S.
France
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.